

## Dispensing of Medicines for Out-Patients

The Pharmacy Service caters to all out-patient clients to provide medicines based on the physician's prescription.

Availability of Service:

OPD Pharmacy opens: 8:00 am - 4:00 pm weekdays except holiday

Main Pharmacy open: 24 hours open (including weekends and holidays)

<b>Office or Division:</b>	Pharmacy Division			
<b>Classification:</b>	Simple			
<b>Type of Transaction:</b>	Government-to-Citizen (G2C)			
<b>Who may avail:</b>	All			
<b>CHECKLIST OF REQUIREMENTS</b>		<b>WHERE TO SECURE</b>		
Completely filled-up Prescription		Prescribing doctor		
<b>If will avail discount:</b> Completely filled-up Prescription		Prescribing doctor		
PWD ID/Senior Citizen ID				
<b>CLIENT STEPS</b>	<b>AGENCY ACTIONS</b>	<b>FEES TO BE PAID</b>	<b>PROCESSING TIME</b>	<b>PERSON RESPONSIBLE</b>
1.Present the prescription to the pharmacist. Wait for Charge Slip.	1.1 Receive and review the prescription	Cost of Medicine (See table of fees below)	2 minutes	Pharmacist II
	1.2 Prepare charge Slip and instruct client to proceed at the cashier.	None	3 minutes	Pharmacist II
2.Pay at the cashier and get the Official Receipt.	2.1 Receive payment	None	5 minutes	Cashier
	2.2 Issue the	None	10 minutes	

*If availing discount present Senior /PWD ID	corresponding Official Receipt			
3.Present the OR and get the medicine/s.	3.1 Receive the OR and dispense medicine/s. 3.2.Explain the proper use of the medicine/s.	None	3 minutes	Pharmacist II
		None	2 minutes	Pharmacist II
	<b>TOTAL:</b>	Please see table of fees below.	25 minutes	

- Prices may change without prior notice.

Item	Unit	Retail Price
Acetylcysteine 100 mg	sachet	
Acetylcysteine 200 mg	sachet	19.00
Acetylcysteine 600 mg	tab.	32.50
Aluminum / Magnesium OH susp	bot	38.00
Amikacin 250 mg/ml 2 ml	vial	96.00
Amikacin 125 mg / ml 2 ml	vial	
Amoxicillin 250 mg cap	cap.	
Amoxicillin 500 mg cap	cap.	2.50
Amoxicillin 100mg/ml 15 ml drops	bots	
Amoxicillin 250 mg/5ml 60 ml susp	bot	44.00
Azithromycin 250 mg	tab.	
Azithromycin 500 mg	tab.	90.00
Azithromycin susp	bottle	288.00
Amlodipine 5 mg	tab.	0.50
Amlodipine 10 mg	tab.	1.00
Atropine Sulfate	amp.	14.00
ATS 1500 i.u./ml	amp.	101.50
Aminophylline 25 mg/ml	amp.	
Amiodarone 150 mg/3 ml	amp.	366.00
Ampicillin 250 mg	vial	44.00
Ampicillin 500 mg	vial	41.00
Ampicillin 1 gm	vial	40.00
Ampicillin/Sulbactam 375 mg	vial	
Ampicillin / Sulbactam 750 mg	vial	240.00
Ampicillin/Sulbactam 1.5 gm	vial	
Aspirin 80 mg	tab.	1.50
Allopurinol 100 mg	tab.	7.00
Allopurinol 300 mg	tab.	45.00
Aciclover 400 mg	tab.	
Atenolol 50 mg	tab.	
Atracurium	amp.	97.50
Adenosine 3 mg/ml 2 ml	amp.	3,090.00
Concentrated Amino Acid 20 ml (SUREMINE)	vial	165.00
Concentrated Amino Acid 500 ml	bot.	1,140.00
Ascorbic Acid 500 mg	tab.	5.00
Atorvastatin 20 mg	tab.	
Atorvastatin 40 mg	tab.	7.50
Bisacodyl 10 mg supp	supp	33.00
Bisacodyl 5 mg tablet	tab.	5.50
Budesonide 200 mcg	nebule	72.00
Budesonide / Formoterol 80 mcg	turbuhaler	

Bupivacaine 0.5% heavy	amp.	155.00
Bupivacaine 0.5% 10 ml ISOBARIC	vial	-
Biperidine 2 mg	tab.	
Betahistine 8 mg	tab.	39.00
Betahistine 16 mg	tab.	16.00
Betahistine 24 mg	tab.	52.00
Butamirate Citrate	tab.	20.00
Baclofen 10 mg	tab.	16.75
Castor Oil	bottle	
Calcium Carbonate	tab.	6.00
Calcium Gluconate 10%	amp	60.00
Colchicine 500 mcg	tab.	3.00
Carvidelol 6.25 mg	tab.	11.00
Cilostazol 100 mg	tab.	
Cilostazol 50 mg	tab.	16.00
Co-amoxiclav 312.5 mg/5ml susp	bot	
Co-amoxiclav 625 mg	tab.	48.00
Co-amoxiclav 375 mg	tab.	
Cefalexin 250 mg	cap	
Cefalexin 500 mg	cap	4.00
Cefalexin 250 mg / 5 ml 60 ml susp	bot	78.00
Cefixime 100 mg	cap	
Cefixime 200 mg	cap	72.00
Cefixime 100 mg/5ml 50 ml susp	bottle	240.00
Cefixime 20 mg/ml 15 ml drops	bottle	
Cefepime 500 mg	vial	
Cefepime 1 gm	vial	102.00
Ceftriaxone 1 gm	vial	174.00
Ceftriaxone 500 mg	vial	
Ceftazidime 1 gm	vial	62.50
Ceftazidime 500 mg	vial	
Carbamazepine 200 mg cap	tab.	5.00
Chloramphenicol 1 gm	vial	41.25
Chloramphenicol 500 mg	cap	
Cefuroxime 125 mg/ 5 ml susp	bottle	274.00
Cefuroxime 750 mg vial	vial	90.00
Cefuroxime 500 mg	tab	48.00
Chlorphenamine 10 mg/ml	amp.	
Chlorpromazine 100 mg	tab.	
Chlorpromazine 10 mg/ml	amp.	
Clindamycin 150 mg vial	cap.	
Clindamycin 300 mg	cap	7.00
Clindamycin 150 mg/ml 2 ml	amp.	264.00

Captopril 25 mg	tab	2.50
Clarithromycin 500 mg	tab.	24.00
Clarithromycin 250 mg/5ml 70 ml	bot	864.00
Clarithromycin 125 mg / 5 ml 50 ml susp	bot	228.00
Celecoxib 200 mg	cap	11.00
Ceterizine drops	bot	78.75
Ceterizine 1 mg/ml 30 ml syrup	bottle	86.50
Ceterizine 10 mg	tab	9.50
Cotrimoxazole 400mg/160mg/5ml	bottle	24.00
Cotrimoxazole 400 mg	tab	
Cotrimoxazole 800/160 mg tab	tab	3.00
Cinnarizine 25 mg	tab.	1.00
Ciprofloxacin 500 mg	tab	37.00
Ciprofloxacin 2mg/ml 100 ml	vial	30.00
Cefoxitin 1 gm	vial	450.00
Carboprost 250 mcg/ml	amp.	810.00
Clonidine 0.75 mcg	tab.	21.50
Clonidine 150 mcg	tab	
Clopidogril 75 mg	tab.	18.00
Candesartan 16 mg	tab	41.00
Cefazolin 1 gm	vial	72.00
Cefazolin 500 mg	vial	
Cloxacillin 500 mg	cap	4.00
Cloxacillin 250 mg/5 ml 60 ml susp	bottle	50.00
Cefotaxime 500 mg	vial	68.00
Cefotaxime 1 gm	vial	
D10 Water 500 ml	bottle	65.00
D5 NM 1 L	bottle	65.00
D5 LR 1 L	bottle	52.00
D5 LR 500 ml	bottle	46.00
D5 IMB 500 cc	bottle	46.00
D5 0.3 % NaCl 500 ml	bottle	46.00
D5 0.3% NaCl 1 L	bot	46.00
D5 Water 500 ml	bottle	40.00
D5 Water 1 L	bottle	46.00
D5 NSS 1 L	bottle	55.00
Dobutamine 50 mg/ml 5 ml	vial	204.00
Dopamine 40 mg / ml 5 ml	amp.	50.50
Dopamine 400 mg/250 ml	bottle	
Diphenhydramine 50 mg/ml	amp	180.00
Diphenhydramine 50 mg	tab.	18.00
Diazepam 10 mg/ml	amp	118.00
Diazepam 5 mg	tab.	

Digoxin 250 mcg / ml	amp	147.50
Digoxin 250 mcg	tab	5.50
Dexamethasone 5 mg/ml	amp	39.00
Doxycycline 100 mg	cap.	4.50
Domperidone 10 mg tab.	tab.	4.00
Domperidone 1 mg/ml syrup	bot	342.00
Dicycloverine 10 mg	tab	
Dicycloverine 10 mg / 5 ml syrup	bottle	24.00
Dydrogesterone 10 mg	tab	61.00
Epinephrine 1 mg/ml	amp	32.00
Ephedrine Sulfate 50 mg/ml	amp	109.00
Enoxaparin 2000 i.u./ml 0.2 ml	amp	
Enoxaparin 4,000 i.u./ml	amp	744.00
Enalapril 5 mg	tab	4.50
Enalapril 20 mg	tab	
Epoetin 4000 i.u./ml	amp	708.00
Epoetin 2000 i.u./ml	amp	
Furosemide 20 mg/ml	amp	52.00
Furosemide 40 mg	tab.	6.00
Fentanyl 50 mcg/ml 2 ml	amp.	97.00
Finasteride 5 mg	tab	30.00
Fluticasone Salmeterol 25 mcg / 125 mcg inhaler	canister	432.00
Fluticasone propionate 50 mcg/120 doses	inhaler	
Fondaparinux 2.5 mg / 0.5 ml	amp	
Fluconazole 50 mg	tab	222.00
Fluconazole 150 mg	tab	693.00
Fluconazole 200 mg	tab	
Fluconazole 2 mg/ml 100 ml	vial	
Ferrous Sulfate	tab	free
Gentamicin 40 mg/ml	amp	21.00
Gabapentin 100 mg	tab.	34.00
Gabapentin 300 mg	cap	8.25
Glibenclamide 5 mg	tab.	
Gliclazide 80 mg	tab.	10.00
Hydroxyethyl Starch 500 ml	pack	1,068.00
HepaB Adult	vial	360.00
HepaB Pedia	vial	
Hydrocortisone 100 mg / ml	vial	228.00
Hydrocortisone 250 mg / ml	vial	475.00
Hydrocortisone 500 mg/ml 4 ml	vial	
Hyoscine - N - Butylbromide 20 mg/ml	amp	108.00
Hyoscine - N - Butylbromide 10 mg	tab	7.00
Hydralazine 20 mg/ml	amp	66.00

Hydroxyzyne 25 mg	tab	
Haloperidol 5 mg/ml	amp	696.00
Heparin 1,000 "u"/ml	vial	61.75
Heparin 5000 "u"/ml	vial	201.00
Human Hepatitis B Immunoglobulin	vial	
Human Albumin 20% 50 ml	vial	4,680.00
Anti - rabies Serum ( Equine )	vial	
Inactivated Purified Rabies Vaccine	vial	1,247.00
Human Tetanus Immunoglobulin	amp	1,002.00
Isosorbide Dinitrate 5 mg sub.	tab.	22.00
Isosorbide Dinitrate 10 mg	tab.	
Isosorbide Mononitrate 30 mg	tab	14.00
Isosorbide Mononitrate 60 mg	tab	16.00
Isosorbide Dinitrate	amp	
Ibuprofen 400 mg	tab	720.00
Ibuprofen 100 mg/ 5 ml syrup	bot	138.00
Isoxuprine 10 mg	tab.	22.50
Isoxuprine 10 mg/ml	amp	202.00
Insulin 70/30 100 i.u./ml	vial	132.00
Insulin N 100i.u/ml	vial	
Insulin R 100 i.u./ml	vial	
Iron amp.	amp	249.00
Isoflurane 100 ml	bottle	3,000.00
Ketorolac 30 mg/ml	amp	108.00
Ketamine 50 mg/ml 10 ml	vial	1,240.00
Lactulose 120 ml	bottle	180.00
Lidocaine 2% 50 ml	vial	78.00
Lidocaine 2% 5 ml	polyamp	
Lidocaine 2% 5 ml	amp	62.00
Loratadine 10 mg	tab.	
Lagundi 300 mg	tab.	2.50
Lagundi 300mg / 5 ml 60 ml syrup	bot	60.00
Levofloxacin 5 mg/ml 100 ml	vial	180.00
Levofloxacin 750 mg	tab.	24.00
Levofloxacin 500 mg	tab.	
Loperamide 2 mg	cap.	1.00
Losartan 50 mg	tab	8.00
Mannitol 20 % 500 ml	bottle	266.00
Metoclopramide 10 mg/ ml	amp	108.00
Metoclopramide 5 mg/5 ml syrup	bottle	
Metoclopramide 10 mg	tab.	14.00
Mefenamic Acid 250 mg	cap	2.00
Mefenamic Acid 500 mg	cap	3.00

Meropenem 1 g	vial	232.00
Meropenem 500 mg	vial	144.00
Metformin 500 mg	tab.	5.50
Metoprolol 50 mg	tab.	1.25
Metronidazole 500 mg	tab.	2.00
Metronidazole 5mg/ml 100ml	vial	20.00
Metronidazole 125 mg/ 5 ml 60 ml	bottle	39.00
Methylergometrine 200 mcg/ml	amp	102.00
Multivitamin syrup	bottle	35.00
Multivitamins + Minerals	tab.	
Multivitamins + Iron	cap.	2.00
Methyldopa 250 mg	tab.	19.00
Montelukast 10 mg	tab.	34.25
Morphine Sulfate 10 mg / ml 1 ml	amp	60.00
Monobasic/Dibasic Phosphate	bottle	318.00
Medroxyprogesterone 10 mg	tab.	94.00
Midazolam 5 mg/ml	amp	86.00
Mupirocin 2% 5 gm oint	tube	276.00
Nalbuphine Hcl 10 mg/ml	amp	78.00
Nifedipine 30 mg	tab.	
Nifedipine 10 mg	tab.	4.00
Norepinephrine 1 mg/ml 2 ml	amp	504.00
Naproxen 550 mg	tab.	4.50
Naloxone 400 mcg/ml	amp	
Neostigmine	amp	163.00
Nicardipine 10 mg/ml 10 ml	amp	960.00
Nystatin drops	bottle	198.00
Oxytocin 10 "u"	amp	144.00
Ofloxacin 200 mg	tab.	22.50
Ofloxacin 400 mg	tab.	
Omeprazole 20 mg	cap	4.00
Omeprazole 40 mg	vial	266.00
Oral Rehydration Salt	sachet	5.50
Oxacillin 500 mg	vial	48.00
Ondansetron 2 mg/ml 2 ml	amp	307.00
Ondansetron 2 mg/ml 4 ml	amp	173.00
Ondansetron 8 mg	tab.	
Paracetamol 500 mg	tab	1.25
Paracetamol 125 mg/ 5 ml 60 ml susp	bottle	
Paracetamol 250 mg/ 5 ml 60 ml susp	bottle	39.00
Paracetamol 100 mg/ml drops	bottle	29.00
Paracetamol 125 mg	supp	
Paracetamol 150 mg/ml 2 ml	amp	21.00



Phenobarbital Sodium 130 mg/ml	amp	
Phenobarbital 30 mg	tab.	4.00
Pen G Sodium 1 M "u"	vial	14.00
Penicillin Benzathine 1.2 M	vial	142.00
Plain NSS 1 L Irrigating	bottle	46.00
Plain NSS 1 L	bottle	38.00
Plain LR 1 L	bottle	46.00
Plain LR 500 ml	bottle	46.00
Phenytoin 50 mg/ml	amp	190.00
Phenytoin 30 mg/ml syrup	bottle	
Phenytoin 100 mg	cap	34.75
Piperacillin / Tazobactam 2.25 mg	vial	606.00
Piperacillin / Tazobactam 4.5 gm	vial	468.00
Phytomenadione 10 mg/ml	amp	71.00
Potassium Chloride 750 mg ( 10 mEq )	tab	
Potassium Chloride 600 mg	tab	23.00
Potassium Chloride	amp	42.00
Potassium Citrate	tab	11.25
Prednisone 5 mg	tab	3.00
Purified Protein Derivative 1 ml	vial	
Propranolol 10 mg	tab.	19.00
Propranolol 40 mg	tab.	30.00
Propylthiouracil 50 mg	tab	12.00
Propofol 10 mg/ml	amp	74.75
Pethidine 50 mg/ml 2 ml	amp	238.00
Ranitidine Hcl 50 mg/ml	amp	42.00
Ranitidine Hcl 150 mg	tab.	3.00
Rocuronium Bromide 10mg/ml 5 ml	vial	
Rosuvastatin 20 mg	tab	11.00
Rosuvastatin 10 mg	tab.	8.00
Salbutamol 100 mcg/doses 200 doses	inhaler	
Salbutamol syrup	bott	
Salbutamol 2.5 mg/2.5 ml	neb	10.75
Salbutamol/Ipratropium	neb	11.00
Sodium Bicarbonate	amp	114.00
Sodium Bicarbonate 325 mg	tab	2.00
Sodium Bicarbonate 650 mg	tab	4.50
Sevoflurane 250 ml	bottle	6,238.00
Succinylcholine	vial	
Suxamethonium	vial	
Sambong 250 mg	tab	8.00
Silver Sulfadiazine 25 gm	tube	87.00
Silver Sulfadiazine 500 mg jar	jar	1,380.00

Simvastatin 20 mg	tab	3.75
Simvastatin 40 mg	tab.	6.75
Spirolactone 25 mg	tab	16.00
Senna Concentrate	tab	
Sucrafate 1 gm	tab	59.00
Streptokinase 1500000 i.u./ml	vial	7,000.00
Surfactant 4 ml	vial	
Tramadol Hcl 50 mg	cap.	5.00
Tramadol Hcl 50 mg/ml	amp	120.00
Tranexamic Acid 250 mg / ml 2ml	amp	168.00
Tranexamic Acid 500 mg	cap.	12.75
Tetanus Toxoid 0.5 ml	amp	130.00
Tamsulosin 400 mcg	tab	35.00
Telmisartan 40 mg	tab.	30.00
Telmisartan 80 mg	tab.	51.00
Tobramycin/Dexamethasone eye drops	bottle	132.50
Tobramycin / Dexamethasone oint.	tube	661.00
Trimetazidime 35 mg	tab	22.50
Trimetazidine 20 mg	tab.	
Terbutaline 500 mcg/ml	amp	113.50
Ursodeoxycholic Acid 250 mg	cap.	
Verapamil 40 mg	tab.	32.00
Vitamin B - Complex	tab.	1.50
Vancomycin 500 mg	vial	960.00
Warfarin 2.5 mg	tab	
Warfarin 5 mg	tab	
Zinc Sulfate 27.5 mg/ml drops	bot	43.00
Zinc Sulfate 55 mg/5 ml syrup	bot	41.00

## Dispensing of Medicines for Out-Patient Clients Availing Medical Assistance

The Pharmacy Service caters to all Out-patients. This service focuses in providing medication based on the physician's prescription.

Availability of Service:

OPD Pharmacy opens: 8:00 am - 4:00 pm weekdays except holiday

Main Pharmacy open: 24 hours open (including weekends and holidays)

<b>Office or Division:</b>	Pharmacy Division			
<b>Classification:</b>	Simple			
<b>Type of Transaction:</b>	Government-to-Citizen (G2C)			
<b>Who may avail:</b>	All			
<b>CHECKLIST OF REQUIREMENTS</b>		<b>WHERE TO SECURE</b>		
Prescription (Completely filled)		Prescribing doctor		
<b>CLIENT STEPS</b>	<b>AGENCY ACTIONS</b>	<b>FEES TO BE PAID</b>	<b>PROCESSING TIME</b>	<b>PERSON RESPONSIBLE</b>
1.Present the prescription to the pharmacist.	1.Receive and review the prescription	None	2 minute	Pharmacist II
1.1 Receive Charge Slip and proceed MSW	1.1 Prepare corresponding Charge Slip and instruct to proceed to MSW.	None	3 minutes	Pharmacist II
2.Proceed to MSW and present Charge Slip	2. Assess client financial capability to pay and provide necessary intervention	None	3 minutes	Medical Social Worker
2.1 Submit for	2.1 Sign the	None	2 minutes	Medical Social

assessment	patient's charge slip/s and prescription			Worker
a. For full discount proceed to 4.1				
b. For discounted medicines, proceed to step 3.	2.2 Instruct client to: a. For full discount of medicines, proceed to pharmacy  b. For discounted medicines proceed to cashier	None	1 minute	Medical Social Worker
		None	1 minute	Medical Social Worker
3. Pay at the cashier and get Official Receipts	3.1 Receive payment and issue the corresponding OR	None	5minutes	Cashier
4.1 Go back to the pharmacy and present the documents from MSW	4.1 Receive the Official Receipt and Prepare the medicine/s.	None	3 minutes	Pharmacist II
4.2 Receive the medicines	4.2 Dispense the medicine/s.	None	2 minutes	Pharmacist II
4.3 Receive instruction on the proper use of medicine	4.3 Explain to the client the proper use of the medicine/s.	None	2 minutes	Pharmacist II
	<b>TOTAL:</b>	<b>None</b>	<b>24 minutes</b>	

## Dispensing of Medicines for Admitted patients

The Pharmacy Service caters to all in-patients. This service focuses in providing medication based on the physician's prescription.

Availability of Service: 24 hours open (including weekends and holidays)

<b>Office or Division:</b>	Pharmacy Service			
<b>Classification:</b>	Simple			
<b>Type of Transaction:</b>	Government-to-Citizen (G2C)			
<b>Who may avail:</b>	Admitted patients or their representative			
<b>CHECKLIST OF REQUIREMENTS</b>		<b>WHERE TO SECURE</b>		
Completely filled-up prescription		Prescribing doctor		
<b>CLIENT STEPS</b>	<b>AGENCY ACTIONS</b>	<b>FEES TO BE PAID</b>	<b>PROCESSING TIME</b>	<b>PERSON RESPONSIBLE</b>
1. Present the prescription signed by the attending physician and wait for the medicines to be issued.	1.1 Receive and review the prescription	None	2 minutes	Pharmacist II
	1.2. Prepare the requested medicines good for 24 hours and additional supply of one dose per medicine.	None	3 minutes	Pharmacist II
2. Receive the medicines	2.1 Issue medicines	None	3 minutes	Pharmacist II
	2.2. Stamp as served.	None	2 minutes	Pharmacist II
	2.3 Charge the medicines to the patient.	None	3 minutes	Pharmacist II
	2.4. Record medicines issued And file the	None	2 minutes	Pharmacist II

	prescription.			
	<b>TOTAL:</b>	<b>None (Charged to Hospital Bill)</b>	<b>15 minutes</b>	

## Dispensing of Medicines for Admitted NBB Patients

The Pharmacy Service caters to all in-patients. This service focuses in providing medication based on the physician's prescription.

Availability of Service: 24 hours open (including weekends and holidays)

<b>Office or Division:</b>	Pharmacy Service			
<b>Classification:</b>	Simple			
<b>Type of Transaction:</b>	G2G			
<b>Who may avail:</b>	Nurse/Nursing Attendant			
<b>CHECKLIST OF REQUIREMENTS</b>		<b>WHERE TO SECURE</b>		
Completely filled-up prescription		Prescribing doctor		
<b>CLIENT STEPS</b>	<b>AGENCY ACTIONS</b>	<b>FEES TO BE PAID</b>	<b>PROCESSING TIME</b>	<b>PERSON RESPONSIBLE</b>
1. Submit all prescriptions of NBB patients in the ward or unit to the pharmacy.  1.1. Wait for the medicines to be delivered in the ward/unit.	1.1 Receive and review the prescriptions.	None	2 minutes	Pharmacist II
	1.2. Prepare the requested medicines good for 24 hours and additional supply of one dose per medicine.	None	4 hours	Pharmacist II
	1.3. Stamp prescriptions as served.	None	3 minutes	Pharmacist II
	1.4. Charge the medicines to the patient.	None	2 minutes	Pharmacist II
			3 minutes	Pharmacist II
	1.5. Record medicines issued And file the prescription.	None	2 minutes	Pharmacist II

2. Receive medicines and check completeness and correctness of the medicines delivered.	2.1 Deliver medicines to respective units/wards.	None	45 minutes	Pharmacist I
	<b>TOTAL:</b>	<b>None</b>	<b>4 hours and 57 minutes</b>	